

TEST REPORT

Hardline Laboratory

Report No. : YA20074A/2022

Page : 1 of 2

Date : MAR. 22, 2022

NONZERO GRAVITY

709 E. CEDAR ST., ONTARIO, CA, USA, 91761

The following merchandise was submitted and identified by the applicant as:

Product Description: NZG RUBBER RESISTANCE BAND

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested: Aqueous Extractable Protein


Test Method & Result : ASTM D5712-15 Analysis of Aqueous Extractable Protein in Natural Rubber and Its Products Using the Modified Lowry Method

Date of Receipt: FEB. 25, 2022

Testing Period: FEB. 25, ~ MAR. 17, 2022

--- See Next Page ---

Signed for and on behalf of
SGS Taiwan Ltd.


Justin Yang
Asst. Supervisor



Testing site:

No. 61, Kai Fa Road, Nanzih District, Kaohsiung City, Taiwan

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com.tw/Terms-and-Conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com.tw/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

TEST REPORT

Hardline Laboratory

Report No. : YA20074A/2022

Page : 2 of 2

Test Equipment :

Name	Brand	Model
Spectrophotometer	SHIMADZU	UV-1700

Laboratory environment condition :

Room temperature : (25 ± 3) °C

Relative humidity: (65 ± 10) %

Test Result :

Test Item	Test Result
Aqueous Extractable Protein (ppm)	N.D.

- Remark:**
1. MDL = Method detection limit: 0.2 ppm
 2. N.D. = Not Detected
 3. The above result(s) was/were only given as the informality value.
 4. The content of this report is invalid if it is not presented as the entire report.
 5. The chemical analysis was conducted in SGS Taiwan Ltd. Mechanical & Hardgoods Laboratory - Kaohsiung
 6. The statement of conformity is based on the test results, but does not include the measurement uncertainty.

– Picture(s) –



Photo "A" : Appearance of samples

--- End of Report ---